DATE:20170221

H15-11V

DWT'©



User
Текст
H15-11 V


H15-11V

Pos.No. Part No. Description Qty Remark
1 5001802100101 |Front Cover 1
2 5001802100201 |[Axile Circlip\p28 1
3 5001802100301 |Circlip \¢38.5x¢p37.5x1.5 1
4 5001802100401 |Slider 1
5 5001802100501 |[Spring Washer 1
6 5001802100601 |[Spring 1
7 5001802100701 ([Bolt \M10x30 4
8 5001802100801 |Spring Washer\@10 4
9 5001802100901 |Tool Holder 1
10 5001802101001 [O-Ring \p69xp2 1
11 5001802101101 |Steel Ball Pole\p8x19.5 1
12 5001802101201 |Guard Ring Sleeve 1
13 5001802101301 [O-Ring \@37x¢2.5 1
14 5001802101401 |Circlip\p41l 2
15 5001802101501 [Oil Seal Ferrule 1
16 5001802101602 |[Shell 1
17 5001802101701 [Second Striker 1

18 5001802101801 |Anti-Vibration Ring 1
19 5001802101901 |Guide Sheath 1
20 5001802102001 |Cylinder Connector 1
21 5001802102101 |[O-Ring \p43x@3 1
22 5001802102201 [Ram 1
23 5001802102301 [O-Ring\@40x@5 2
24 5001802102401 |[Control Bush 1
25 5001802102501 |Compress Spring 1
26 5001802102601 [Piston Pin 1
27 5001802102701 |Needle Bearing \NK1416 1
28 5001802102801 |[Cylinder 1
29 5001802102901 |Piston 1
30 5001802103001 |Connecting Rod 1
32 5001802103201 [Bearing \6201 1
33 5001802103301 |Stator 1
34 5001802103401 |Rotor 1
35 5001802103501 [Fan 1
36 5001802103601 |[Cylinder Case 1
37 5001802103701 |Bolt \M8x45 8
38 5001802103801 |Spring Washerp8 8
39 5001802103901 |[Pin \B4x16 1
40 5001802104001 |Seal Washer 2
41 5001802104101 [Holding Plate 1
42 5001802104201 |Centripetal Needle Holder A'sy 1
43 5001802104301 |Adjustment Washer 1
44 5001802104401 |[Big Gear 1
45 5001802104501 |[Oil Cap 1
46 5001802104601 [O-Ring\@27x¢p2 1
47 5001802104701 |[Bolt \M4x14 3
48 5001802104801 |[Spring Washer\p4 3
49 5001802104901 [Washer\p4 3
50 5001802105001 |Top Cover 1
51 5001802105101 [O-Ring\p84xpl.5 1




Pos.No. Part No. Description Qty Remark
52 5001802105201 |Wheel Box 1
53 5001802105301 |Qil Seal 1
54 5001802105401 |Bearing\ 6202 1
55 5001802105501 |Washer\p6 2
56 5001802105601 |Spring Washer\p6 2
57 5001802105701 |Bolt \M6x25 2
58 5001802105801 |Tap Bolt\ST4.8x65 2
59 5001802105901 |Stator Holding Plate 2
60 5001802106001 |Air Baffle 1
61 5001802106102 [Motor Housing 1 Pos.60,61 supplied as a set
62 5001802106202 |Rear Handle 1 P0s.60,61 supplied as a set
63 5001802106301 |Tap Bolt \ST4.8x25 4
64 5001802106401 |Capacitance 1
65 5001802106501 |Switch 1
66 5001802106602 |Slide Switch 1
67 5001802106701 |Inductance 1
68 5001802106801 |Tap Bolt\ST4.2x16 2
69 5001802106901 |Cable Clamp 1
70 5001802107001 |Cable 1
71 5001802107101 |Cable Sheath 1
72 5001802107201 |Speed Control 1
74 5001802107401 [Washer \@8 8
75 5001802107501 |[Brush Holder 2
76 5001802107601 |Carbon Brush 2
77 5001802107701 |Brush Cap 2
78 5001802107801 |Tap Bolt \ST4.2x13 4
79 5001802107901 [Decoration Cover 2
80 5001802108001 |Circlip Retainer Ring\31.5x1.5 1
81 5001802108101 |Split Washer 1
101 5001802110101 |Bolt \M8x140 1
102 5001802110201 |Clamp 2
103 5001802110301 |Chuck Ring 1
104 5001802110401 |Auxiliary Handle 1
105 5001802110501 |Knob 1
106 5001802110601 |Knob Cover 1
107 5001802110701 |Bolt\M5x10 2
108 5001802110801 |Trip Holder 2
109 5001802110901 |Connecting Rod Subassembly 1
110 5001802111001 |Clutch Subassembly 1




	H15-11V Exploded  drawing-HY
	H15-11V
	Sheet1




